PRS-2 OS
Ref. No. Part No. Description Qty. Ref. No. Part No. Description Qty.

1 138 Handle grip 2 15 114S  Unthreaded lock block 3
2 103S Handle 2 16 109S  Spring pin 5/32 x 1-1/4 3
3 107S-2 Pin with washers and circlips 4 17 112S  Lock block bolt assembly 3
4 101-3  Movable jaw 2 18 111S Handle 3
5 468B  Jaw cover set (incl. circlips) 2 19 110S Ball knob 3
6 102-3  Rotating shaft 2 180 Lock block assy. (#13-19)
7 108S-2 Pin with washers and circlips 2 20 123-2 Solid pin 1
8 117S-1  Eyebolt 2 21 124-2 iTi support weldment 1
9 118S  Adjusting barrel 2 22 105 Oversize work tray complete 1
10 121S  Adjusting barrel pivot 2 23 125-2 Base support weldment 1
11 136 Nut 1/4 - 28 2 24 131S  Nut 1/4 - 20 4

122S  Linkage assembly (#8-11) 25 132S  Washer 3/161 USS 4
12 116S  Cap screw 4 26 135 Base 1
13 113S  Threaded lock block 3 27 133S Cap screw 1/4 - 20 x 7/8 4
14 1156S  Spring 2

DELUXE OVERSIZE DOUBLE ARM REPAIR STAND

NOTE: Because of design changes made to the 100-3C Clamp, replacement of a #102-3 Rotating shaft man-
ufactured prior to Jan. 2001 also requires replacement of the #103S Handle. A #102-3 manufactured prior
to Jan. 2001 will have a protrusion (approx. 21Tmm x 9mm x 8mm) on the shaft. A #102-3 manu-
factured after Jan. 2001 will not have this protrusion.

@



